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N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Stop 1.720 GHz

N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Aiten: 40 68

Stop 1.790 GHz

N66(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

| Start 1.700 GHz Stop 1.720 GHz,
4 Range Table

N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH

Start 1.770 GHz Stop 1.790 GHz

40 Range Table
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Report No. : FG472418M

N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

N66(40M)_DFT-s-

Aiten: 40 68

OFDM_BPSK_Edge_1RB_Left_ Low_CH

Stop 1.720 GHz

N66(20M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Start 1.770 GHz

40 Range Table

N66(40M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_
PASS

[specirum Anaiyzer 1

Channel Power

KEYSIGHT ot RF
oupin

Adten: 30 8
HPNO: Fast
RT o

SVideo BIW 91.000 kHz' ‘Span B60 kHz]

Sweep 1.20 ms (1001 pts)
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N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_ Low_CH

Stop 1.720 GHz

N66(40M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Aiten: 40 68

Stop 1.720 GHz

N66(40M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH_cHp

_PASS

KEYSIGHT lnout RF 0 AMen D@ TigFeeRm G
oupi Can #PHO. Fast Gale: OF Agid: 500500
i Froq R I #FGanlow Rt

i

Ref Lyl Offset 11.00 48
Ref Value 30.00 dBm

SVideo BIW 91.000 kHz'

Span B0 kHz

Sweep 1.20 ms (1001 pts)

N66(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

| Start 1.700 GHz
4 Range Table

Stop 1.720 GHz
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N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Stop 1.790 GHz

N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH_cHp
_PASS

e

KEYSIGHT Inout RF

Canlar Freg 1
500500
[

Aiten: 30 68
) Fast

Tig: Fres fum
k: off

Sideo BIW 91.000 kHz' ‘Span B60 kHz]

Sweep 1.20 ms (1001 pts)

N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH

Start 1.770 GHz Stop 1.790 GHz

40 Range Table

N66(40M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Start 1.770 GHz

Stop 1.790 GHz

40 Range Table
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N66(40M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Sporton International Inc. (ShenZhen) Page Number 1 A5-30 of 30
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418M

Software Version: 23.06.1602

FR1 N70

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-2.86dBi

NR SCS Bandwidth Freq Conducted EIRP EIRP
Band (kHz) (MHz) (MHz) Power(dBm) (dBm) (W)

Arfcn Modulation RB

DFT-s-
70 15 5 339500  1697.5 OFDM 1@1 24 21.14 0.1300
QPSK
DFT-s-

70 15 5 339500 16975  OFDM 16 1@1 23.18 20.32 0.1076
QAM
DFT-s-

70 15 5 340500 17025 OFDM 1@1 24 21.14 0.1300
QPSK
DFT-s-

70 15 5 340500 17025  OFDM 16 1@1 23.23 20.37 0.1089
QAM
DFT-s-

70 15 5 341500 17075 OFDM 1@1 24.06 21.2 0.1318
QPSK
DFT-s-

70 15 5 341500 17075  OFDM 16 1@1 23.23 20.37 0.1089
QAM
DFT-s-

70 15 10 340000 1700 OFDM 1@1 24.2 21.34 0.1361
QPSK
DFT-s-

70 15 10 340000 1700 OFDM 16 1@1 23.21 20.35 0.1084
QAM
DFT-s-

70 15 10 340500 17025 OFDM 1@1 24.22 21.36 0.1368
QPSK
DFT-s-

70 15 10 340500 17025  OFDM 16 1@1 23.18 20.32 0.1076
QAM
DFT-s-

70 15 10 341000 1705 OFDM 1@1 24.16 21.3 0.1349
QPSK
DFT-s-

70 15 10 341000 1705 OFDM 16 1@1 23.3 20.44 0.1107
QAM
DFT-s-

70 15 15 340500 17025 OFDMPI2  36@18 24.71 21.85 0.1531
BPSK
DFT-s-

70 15 15 340500 17025  OFDM PI/2 1@1 24.52 21.66 0.1466
BPSK
DFT-s-

70 15 15 340500 17025 OFDMPI2  1@77 24.59 21.73 0.1489
BPSK
DFT-s-

70 15 15 340500 17025 OFDM 36@18 24.24 21.38 0.1374
QPSK
DFT-s-

70 15 15 340500 17025 OFDM 1@1 24.02 21.16 0.1306
QPSK
DFT-s-

70 15 15 340500 17025 OFDM 1@77 24.08 21.22 0.1324
QPSK
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samranis. FCC RF Test Report Report No. : FG472418M

DFTs
70 15 15 340500 17025 ~ OFDM16  36@18 23.15 2029  0.1069
QAM
DFT-s-

70 15 15 340500 17025 OFDM16  1@1 23.21 2035 01084
QAM
DFT-s-

70 15 15 340500 17025  OFDM16  1@77 23.32 2046 01112
QAM
DFT-s-

70 15 15 340500 17025  OFDM 64  36@18 21.68 1882  0.0762
QAM
DFT-s-

70 15 15 340500 17025  OFDM64  1@1 21.85 1899  0.0793
QAM
DFT-s-

70 15 15 340500 17025  OFDM64  1@77 21.68 1882  0.0762
QAM
DFT-s-

70 15 15 340500 17025 OFDM 256  36@18 19.03 1617  0.0414
QAM
DFT-s-

70 15 15 340500 17025 OFDM256  1@1 18.97 1611  0.0408
QAM
DFT-s-

70 15 15 340500 17025 OFDM 256  1@77 18.88 1602  0.0400
QAM
70 15 15 340500 17025 C%‘SSFEM 39@19 22.69 1983  0.0962
70 15 15 340500 17025 CF(SSSFEM 1@1 22.72 19.86  0.0968
CP-OFDM

70 15 15 340500 1702.5 QPSK 1@77 22.56 19.7 0.0933
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samranis. FCC RF Test Report Report No. : FG472418M

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

70 15 10 340500 17025 OFDM 50@0 0.0044 PASS NV
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0 0.0029 PASS LV
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0 0.0068 PASS HV
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0 0.0048 PASS -30°C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0 0.0042 PASS -20C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0 0.0033 PASS -10°C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0 0.0061 PASS 0C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0 0.0069 PASS 10°C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0 0.0044 PASS 20°C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0 0.0062 PASS 30C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0 0.0042 PASS 40°C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0 0.0023 PASS 50°C
QPSK
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samranis. FCC RF Test Report Report No. : FG472418M
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
70 15 10 340500 1702.5 OFDM PI/2 50@0 4.08 13 PASS
BPSK
DFT-s-
70 15 10 340500 1702.5 OFDM 50@0 5.08 13 PASS
QPSK
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samranis. FCC RF Test Report Report No. : FG472418M
N70(10M)_DFT-s-OFDM_PI_2- N70(10M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lnput RF Trig: FreaRun |G Alten 4068 Tig FresRun G
BT Couping X 2 4 Gan Low
i Ao

#F Gan Low

Rl TRE:
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samranis. FCC RF Test Report Report No. : FG472418M

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
70 15 5 340500 1702.5 CF(’?‘SEEM 25@0 4.4675 4.95
70 15 5 340500 1702.5 Cfé%'m‘" 25@0 4.4826 5.045
70 15 5 340500 1702.5 C&%’Z?WM 25@0 4.4649 4.926
70 15 5 340500 1702.5 3’;’6052,\';"' 25@0 4.4831 5.118
70 15 10 340500 1702.5 CF(SSEEM 52@0 9.296 9.992
70 15 10 340500 1702.5 Cfé%i?ﬂ"" 52@0 9.3054 10.03
70 15 10 340500 1702.5 C&%’ZRAM 52@0 9.2742 10.0
70 15 10 340500 17025 %Eéogm" 52@0 9.2929 10.06
70 15 15 340500 1702.5 CF(SSEEM 79@0 14.101 14.78
70 15 15 340500 1702.5 Cfé%i?ﬂ"" 79@0 14.097 14.87
70 15 15 340500 17025 C&%’ZRAM 79@0 14.123 15.01
70 15 15 340500 1702.5 %Eéogm" 79@0 14.083 14.84
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 1702500 GHz Video BW 150,00 kHz" Span 10 M|
Sweep 4.80 ms (1001 pts)

Oooupied Bandwidh

N70(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Video BW 150,00 kHz" Span 10MHz
Sweep 4.80 ms (1001 pts)

(Center 1.702500 GHz
#Res BWW 51,000 kHz

N70(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 150,00 kHz'

Ocaupied Bandwidth

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

(Center 1.702500 GHz
#Res BWW 51,000 kHz

Total Paver

N70(5M)_CP-OFDM_256

Span 10 MHz|
Sweep 480 ms (1001 pis)

QAM_Outer_Full_Mid_CH

Aiten. 4068 Freg Run

SVideo B 150,00 kHz'

Ocaupied Bandwidth

Total Paver

Span 10 MHz|
Sweep 480 ms (1001 pis)
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Video BW 300,00 kHz" Span 20 M,
Sweep 2.53 ms (1001 pts)

N70(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Video BW 300,00 kHz" Span 20 M,
Sweep 2.53 ms (1001 pts)

N70(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

(Center 1.70250 GHz SVideo B 300.00 kHz"

Ocaupied Bandwidth
W

N70(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
=

Scale/Div 10.0 B

(Center 1.70250 GHz SVideo B 300.00 kHz"
#Res BW 100.00 kHz

Ocaupied Bandwidth

Total Paver

Total Paver

Span 20 WHz|
Sweep 253 ms (1001 pis)

Span 20 WHz|
Sweep 253 ms (1001 pis)
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samranis. FCC RF Test Report

Report No. :

FG472418M

N70(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

N70(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

(Center 1.70250 GHz
#Res BW 150.00 kHz

N70(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 47000 kHz'

Ocaupied Bandwidth

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

(Center 1.70250 GHz
#Res BW 150.00 kHz

Total Paver

N70(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068 Freg Run

SVideo B 47000 kHz'

Ocaupied Bandwidth

Total Paver

Span 30 MHz|
Sweep 167 ms (1001 pis)

Span 30 MHz|
Sweep 167 ms (1001 pis)
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samranis. FCC RF Test Report

Report No. :

FG472418M

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

70

15

339500

1697.5

DFT-s-
OFDM 1@0
BPSK

see graph

70

15

339500

1697.5

OFDM 1@0

see graph

PASS

70

15

339500

1697.5

OFDM 1@0

see graph

70

15

339500

1697.5

OFDM 1@0

see graph

PASS

70

15

340500

1702.5

OFDM 1@0

see graph

70

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

340500

1702.5

OFDM 1@0

see graph

70

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

341500

1707.5

OFDM 1@0

see graph

70

15

341500

1707.5

OFDM 1@0

see graph

PASS

70

15

341500

1707.5

OFDM 1@0

see graph

70

15

341500

1707.5

OFDM 1@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 1@0

see graph

70

15

10

340000

1700.0

OFDM 1@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 1@0

see graph

70

15

10

340000

1700.0

OFDM 1@0

see graph

PASS

70

15

10

340500

1702.5

OFDM 1@0

see graph

70

15

10

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

10

340500

1702.5

OFDM 1@0

see graph

70

15

10

340500

1702.5

OFDM 1@0

see graph

PASS
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70

15

10

341000

1705.0

1@0

see graph

70

15

10

341000

1705.0

1@0

see graph

PASS

70

15

10

341000

1705.0

1@0

see graph

70

15

10

341000

1705.0

1@0

see graph

PASS

70

15

15

340500

1702.5

1@0

see graph

70

15

15

340500

1702.5

1@0

see graph

PASS

70

15

15

340500

1702.5

1@0

see graph

70

15

15

340500

1702.5

1@0

see graph

PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it st 405 Povee (RS
RT - oD O 0 0

start 30 MHz Stop 17.100 GHz|

‘Sweep 203 ms (80001 pts)

Function

N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Hatten: 408 ey Type: Poer (RAS]

00100

Video BW 3.0 MHz" Stop 17.100 GHz|

‘Sweep 203 ms (80001 pts)

Function Function Width Function Vaiue

N70(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)
100100

Rin

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 17.100 GHz|

Sweep 20.3 ms (40001 ps)]

Function

N70(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Stop 17.100 GHz)
Sweep 20.3 ms (40001 ps)]

Function Functian Width Function Vaiue
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N70(5M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it st 405 Povee (RS
RT - oD O 0 0

start 30 MHz

N70(10M)_DFT-s-

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Hatten: 408 ey Type: Poer (RAS]

00100

Video BW 3.0 MHz"

Function Function Width

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

Function Vaiue

N70(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

#hdten 4003
100100

= Power (WS
o N

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 17.100 GHz|

Sweep 20.3 ms (40001 ps)]

Function

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.100 GHz|

Sweep 20.3 ms (40001 ps)]

Function Functian Width Function Vaiue
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samranis. FCC RF Test Report Report No. : FG472418M

N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !lllllll‘ In whAten. 40 & FY.WMIFMS'\ 1] #Atten 40 6B f “ :im M\;Fl.m 1
Couping DC 0 i " g i » I -

RT o A Rm A

R Offset .00 dB

Ref Level 30.00 dBm

Ref Ly 80008
Ref Level 30,00 dBm 3 Scale/Div 10 dB

start 30 MHz Stop 17.100 GHz| Video BW 3.0 MHZ'

Stop 17.100 GHz)
‘Sweep 203 ms (80001 pts)

Sweep 20.3 ms (40001 ps)]

Function

N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

[Spectrum Anaiyzer 1 Spectrum Anaiyzer 1
[Swept A SweptSA
KEYSIGHT it whiten 408 g Type: Pomer (RMS) KEYSIGHT ot R

= Power (WS
00100 T
RT o )

Tg: Free Run

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHz" Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

Video BW 3.0 MHZ' Stop 17.100 GHz)
Sweep 20.3 ms (40001 ps)]

Function Function Width Function Vaiue Function Functian Width Function Vaue
dBm

Gl
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(15M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

C 00100
RT o om0 ! Fun

Speck
ScaleiDiv 10 9B

1

Video BW 3.0 MHz"

Function

Poner [RMS)

Function Width

Stop 17.100 GH|
‘Sweep 203 ms (80001 pts)

Function Vaiue

N70(15M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

Start 30 MHz Video BW 3.0 MHZ'

Function Functian Width

Stop 17.100 GHz)
Sweep 20.3 ms (40001 ps)]

Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No

.. FG472418M

Conducted Band Edge

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

70

15

339500

1697.5

OFDM 1@0

see graph

PASS

70

15

339500

1697.5

OFDM 1@0

see graph

PASS

70

15

339500

1697.5

OFDM 25@0

see graph

PASS

70

15

339500

1697.5

OFDM 25@0

see graph

PASS

70

15

341500

1707.5

OFDM 1@24

see graph

PASS

70

15

341500

1707.5

OFDM 1@24

see graph

PASS

70

15

341500

1707.5

OFDM 25@0

see graph

PASS

70

15

341500

1707.5

OFDM 25@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 1@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 1@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 50@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 50@0

see graph

PASS

70

15

10

341000

1705.0

OFDM 1@51

see graph

PASS

70

15

10

341000

1705.0

OFDM 1@51

see graph

PASS

70

15

10

341000

1705.0

OFDM 50@0

see graph

PASS

70

15

10

341000

1705.0

OFDM 50@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@78

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@78

see graph

PASS

Sporton International Inc.

TEL : +86-755-8637-9589
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samranis. FCC RF Test Report Report No. : FG472418M

DFT-s-
70 15 15 340500 1702.5 OFDM 75@0 see graph PASS
BPSK
DFT-s-
70 15 15 340500 1702.5 OFDM 75@0 see graph PASS
QPSK
Sporton International Inc. (ShenZhen) Page Number 1 AB-17 of 23
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samranis. FCC RF Test Report Report No. : FG472418M

N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum

Sputos|

Alten 40 &8 Fraa Run Adten: 40 8
Gale: OFf

Scale/Div 10.0 48 ScaleiOv 10.0 B

Start 1.685 GHz Stop 1.705 GHz

Stop 1.705 GHz|
4 Rarge Tabls

Tra

N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Aifen: 4068 Afen 4068 Trig: Frea Run
o

L Ref Lvi Ofset &
ScaisiDiv 100 08 Ref Value 3

Stop 1.705 GHz

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Stop 1.720 GHz

Measure Trase
Trace Type
Avmiliade

N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Stop 1.720 GHz

Stop 1.720 GHz

S5 M7

Sporton International Inc. (ShenZhen) Page Number 1 A6-19 of 23
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N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Atsn 4068 Trg: Frae Run or Frag: 2
]

Aiten. 4068
oid. 100/100
e

Lot Raf Lyl Offset 8,00 68
scaleDiv 100 08 R Val ScalelDiv 100 d8

| Start 1.685 GHz
4 Range Tabls

N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH
Specinum

Atsn 4068 Trg: Frae Run Aiten. 40 68
]

A Range ¢

Scale/Div 10.0 48 ScaleiOv 10.0 B

Start 1.685 GHz

Stop 1.705 GHz Stop 1.705 GHz

AMRageTtle v

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Aifen: 4068

Measure Trase
Trace Type
Avmiliade

N70(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run
Gale: OF

Stop 1.720 GHz

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

N70(10M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 4068

Stop 1.720 GHz

Nl o Mgk

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectum

Sputos|

Alten 40 &8 Fraa Run Adten: 40 8 Frae Run
« L] off

40 Range Teble

N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Mid_CH OFDM_QPSK_Edge_1RB_Right_Mid_CH

Aifen: 4068

Afen 4068 Trig: Frea Run
o

L Ref Lvi Ofset &
ScaisiDiv 100 08 Ref Value 3

\
L
ARV T

Stop 1.720 GHz
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N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Stop 1.720 GHz| Start 1685 GHz Stop 1.720 GHz|

44 Range Tt 4 Fanga Tatie
Measure Trase
Trace Type

Avmiliade
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samranis. FCC RF Test Report Report No. : FG472418M

Software Version: 23.06.1602

FR1 N70 TXD-ANT(1+8)

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0.15dBi

NR SCS Bandwidth Freq ) ANTL ANTE  Conducted EIRP _ EIRP

Band (kHz) (MHz) 211" (upz) Modulation  RB o) eidBm) Power(dBm) Power(dBm) (dBm) (W)
DFT-s-

70 15 5 330500 16975 OFDM  1@1  23.52 23.83 26.60 2684  0.4831
QPSK
DFT-s-

70 15 5 330500 16975 OFDM16 1@1 2189 22.90 2544 2559  0.3622
QAM
DFT-s-

70 15 5 340500 17025 OFDM  1@1  23.50 23.64 2658 2673  0.4710
QPSK
DFT-s-

70 15 5 340500 17025 OFDM16 1@1 2171 2278 2529 2544  0.3499
QAM
DFT-s-

70 15 5 341500 17075 OFDM  1@1  23.57 23,57 2658 2673 0.4710
QPSK
DFT-s-

70 15 5 341500 17075 OFDM16 1@1  22.71 22.79 2576 2591  0.3899
QAM
DFT-s-

70 15 10 340000 1700 OFDM  1@1 2374 23.83 2680 2695  0.4955
QPSK
DFT-s-

70 15 10 340000 1700 OFDM16 1@1 2270 22.85 2579 2594  0.3926
QAM
DFT-s-

70 15 10 340500 17025 OFDM  1@1  23.78 23,57 26.60 2684  0.4831
QPSK
DFT-s-

70 15 10 340500 17025 OFDM16 1@1  22.84 22,58 2572 2587  0.3864
QAM
DFT-s-

70 15 10 341000 1705 OFDM  1@1  23.92 23.47 2671 2686  0.4853
QPSK
DFT-s-

70 15 10 341000 1705 OFDM16 1@1  22.87 22.64 2576 2591  0.3899
QAM
DFT-s-

70 15 15 340500 17025 OFDMPI2 36@18  24.20 24.03 2713 2728  0.5346
BPSK
DFT-s-

70 15 15 340500 17025 OFDMPI2 1@1  24.05 23.97 2702 2717 05212
BPSK
DFT-s-

70 15 15 340500 17025 OFDMPI2 1@77  23.92 23.77 2686 2701  0.5023
BPSK
DFT-s-

70 15 15 340500 17025 OFDM  36@18  23.66 23.37 2653 2668  0.4656
QPSK
DFT-s-

70 15 15 340500 17025 OFDM  1@1  23.46 23.29 2639 2654  0.4508
QPSK
DFT-s-

70 15 15 340500 17025 OFDM  1@77 2356 23.48 2653 2668  0.4656
QPSK

Sporton International Inc. (ShenZhen) Page Number 1 A7-1 of 25
TEL : +86-755-8637-9589
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samranis. FCC RF Test Report Report No. : FG472418M

DFT—=-

70 15 15 340500 17025 OFDM 16 36@18  22.54 22.30 2543 2558 03614
QAM
DFT-s-

70 15 15 340500 17025 OFDM 16 1@1 22.77 22.40 2560 2575  0.3758
QAM
DFT-s-

70 15 15 340500 17025 OFDM 16 1@77  22.80 22.46 2565 258  0.3802
QAM
DFT-s-

70 15 15 340500 17025 OFDM 64 36@18  21.13 20.91 2403 2418  0.2618
QAM
DFT-s-

70 15 15 340500 17025 OFDM64 1@1 21.15 21.03 2410 2425  0.2661
QAM
DFT-s-

70 15 15 340500 17025 OFDM64 1@77  21.29 20.95 2413 2428  0.2679
QAM
DFT-s-

70 15 15 340500 1702.5 OFDM 256 36@18  18.54 18.34 2145 216  0.1445
QAM
DFT-s-

70 15 15 340500 17025 OFDM 256 1@1 18.45 18.27 2137 2152  0.1419
QAM
DFT-s-

70 15 15 340500 17025 OFDM256 1@77  18.28 18.05 2118 2133  0.1358
QAM

70 15 15 340500 1702.5 ng’gﬁ’v’ 39@19  22.03 21.75 2490 2505  0.3199

70 15 15 340500 1702.5 CF(’?‘S;?M 1@1 2221 21.90 2507 2522  0.3327
CP-OFDM

70 15 15 340500 1702.5 QPSK 1@77 21.94 21.78 24.87 25.02 0.3177

Sporton International Inc. (ShenZhen) Page Number 1 A7-2 of 25
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samranis. FCC RF Test Report Report No. : FG472418M

FR1 N70 TXD-ANT(1+8) ANT1

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0045 PASS NV
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0056 PASS Lv
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0036 PASS HV
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0047 PASS -30°C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0067 PASS -20°C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0055 PASS -10C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0050 PASS 0C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0041 PASS 10C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0045 PASS 20C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0021 PASS 30C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0025 PASS 40C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0066 PASS 50C
QPSK

Sporton International Inc. (ShenZhen) Page Number 1 A7-3 of 25
TEL : +86-755-8637-9589
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samranis. FCC RF Test Report Report No. : FG472418M
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
70 15 10 340500 1702.5 OFDM PI/2 50@0 3.93 13 PASS
BPSK
DFT-s-
70 15 10 340500 1702.5 OFDM 50@0 4.99 13 PASS
QPSK
Sporton International Inc. (ShenZhen) Page Number 1 A7-4 of 25
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N70(10M)_DFT-s-OFDM_PI_2- N70(10M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lnput RF Trg FreaRun [0 Tig FresRun G
RT o Couping DX #F Gan Low 2 #F Gan Low
Align: Ao

Froq Rk It

Sporton International Inc. (ShenZhen) Page Number 1 A7-5 of 25
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samranis. FCC RF Test Report Report No. : FG472418M

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
70 15 5 340500 1702.5 CF(’?‘S;?M 25@0 4.4657 5.124
70 15 5 340500 1702.5 Cfé%i?ﬂ“" 25@0 4.4853 5.045
70 15 5 340500 1702.5 C&%’Z?WM 25@0 4.4592 5.076
70 15 5 340500 1702.5 %’;’éogml" 25@0 4.4861 5.033
70 15 10 340500 1702.5 CF(SS;?M 52@0 9.2077 10.21
70 15 10 340500 1702.5 Cfé%';?ﬂ"" 52@0 9.299 10.02
70 15 10 340500 1702.5 C&%’ZRAM 52@0 9.2744 10.03
70 15 10 340500 1702.5 %Eéogm" 52@0 9.2042 10.11
70 15 15 340500 1702.5 CF(SS;?M 79@0 14.103 15.0
70 15 15 340500 1702.5 Cfé%';?ﬂ"" 79@0 14.099 14.89
70 15 15 340500 17025 C&%’ZRAM 79@0 14.105 14.96
70 15 15 340500 17025 %Eéogfl\“ﬂ" 79@0 14.095 14.89
Sporton International Inc. (ShenZhen) Page Number 1 A7-6 of 25
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Center 1702500 GHz Video BW 150,00 kHz" Span 10MHz
[#Res BW 51.000 kHz Sweep 4.80 ms (1001 pts)

Oooupied Bandwidh

N70(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

et 11,00 48
dBm

Center 1702500 GHz Video BW 150,00 kHz" Span 10 Mz
Sweep 4.80 ms (1001 pts)

N70(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Center 1.702500 GHz
#Res BW 51,000 kHz

Ocaupied Bandwidth

Aiten. 3068

et 11.00 48
00 dBm

SVideo B 150,00 kHz'

Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Paver

N70(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Occupied W

KEYSIGHT ot oF
-

‘Scale/Div 10.0 B

Center 1.702500 GHz
#Res BW 51,000 kHz

Ocaupied Bandwidth

Aiten. 3068

Freg Run

et 11.00 48

SVideo B 150,00 kHz'

Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Video BW 300,00 kHz" Span 20 MHz
Sweep 2.53 ms (1001 pts)

N70(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Video BW 300,00 kHz" Span 20 MHz
Sweep 2.53 ms (1001 pts)

N70(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Center 1.70250 GHz
#Res BW 100.00 kHz

Ocaupied Bandwidth

Aiten. 3068

et 11.00 48
00 dBm

SVideo B 300.00 kHz"

Span 20 MHz|
Sweep 253 ms (1001 pis)

Total Paver

N70(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Occupied W

KEYSIGHT ot oF
-

‘Scale/Div 10.0 B

Center 1.70250 GHz
#Res BW 100.00 kHz

Ocaupied Bandwidth

Aiten. 3068

Freg Run

et 11.00 48

SVideo B 300.00 kHz"

Span 20 MHz|
Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

ideo BW 470,00 kHz" Span 30 MHz
Sweep 1.67 ms (1001 ps)

N70(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

ideo BW 470,00 kHz" Span 30 MHz
Sweep 1.67 ms (1001 ps)

N70(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Center 1.70250 GHz
#Res BW 15000 kHz

Ocaupied Bandwidth

Aiten. 3068

et 11.00 48
00 dBm

SVideo B 47000 kHz'

Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

N70(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

(Center 1.70250 GHz
#Res BW 150.00 kHz

Ocaupied Bandwidth

Aiten. 3068

Freg Run

et 11.00 48

SVideo B 470,00 kHz'

Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. :

FG472418M

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

70

15

339500

1697.5

DFT-s-
OFDM 1@0
BPSK

see graph

70

15

339500

1697.5

OFDM 1@0

see graph

PASS

70

15

339500

1697.5

OFDM 1@0

see graph

70

15

339500

1697.5

OFDM 1@0

see graph

PASS

70

15

340500

1702.5

OFDM 1@0

see graph

70

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

340500

1702.5

OFDM 1@0

see graph

70

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

341500

1707.5

OFDM 1@0

see graph

70

15

341500

1707.5

OFDM 1@0

see graph

PASS

70

15

341500

1707.5

OFDM 1@0

see graph

70

15

341500

1707.5

OFDM 1@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 1@0

see graph

70

15

10

340000

1700.0

OFDM 1@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 1@0

see graph

70

15

10

340000

1700.0

OFDM 1@0

see graph

PASS

70

15

10

340500

1702.5

OFDM 1@0

see graph

70

15

10

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

10

340500

1702.5

OFDM 1@0

see graph

70

15

10

340500

1702.5

OFDM 1@0

see graph

PASS

Sporton International Inc.

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

(ShenZhen)
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